

### Woven Production QC Report

Item name:	<b>G95</b>	Material:	Yarn	Test date:	2017.06.14
Item No.:	8230110P1	Width:	35mm±1.5mm	Thickness:	1.2±0.3mm
Linear strength	1600 daN		System strenght	2500 daN	

#### Testing method



1、 Hands tension test

2、 Linear test

3、 System test

#### Test results

Trial -No.	Surface	Size and Appearance	Hands tension test	Breaking strength of linear test(daN)	Breaking strength of system test(daN)	Remark
					buckle: B12-3870P	
1	OK	OK	OK	1642	2551	at Ambient Temperature
2	OK	OK	OK	1642	2612	
3	OK	OK	OK	1641	2692	
4	OK	OK	OK	1636	2515	
5	OK	OK	OK	1654	2517	
<b>Average</b>	<b>OK</b>	<b>OK</b>	<b>OK</b>	<b>1643</b>	<b>2577</b>	

Approved by:

Jan Kopal

Checked By:

Feng Li

Tested By: Wang Hou Min

Dongguan OEM SERV Cargo Security Products CO. Ltd., Quality Control Department

11 Sheng Feng road, Wan Jiang District, Dongguan, Guangdong, China

Tel.:+86 7692362-1277 ; Fax:+86 76922784650, Email: oemqc@oemserv.hk